0
W

f
Q

i)

AN

i~
D
l“4\!

b

For Husgvarna Parts Call 6 i—_9I623 or 606-561-4983
(HfHusqvarna

Parts Manual

Model:
968999252 / WHF4817

968999253 / WHF5219

MANUAL NO. 539110586 REV. IR (1/14/04)

Www.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

MODEL NUMBER

SERIAL NUMBER

DATE PURCHASED

DEALER ADDRESS

NOTES:

©2004 Husqgvarna. All rights reserved.
Beatrice, NE. Printed in U.S.A.

2

Www.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

CONTENTS

POWER UNIT ... 4-5
HYDRAULICASSEMBLY .........ccceevnee 6-7
FRAMEASSEMBLY .....ccooiiiiiiiiiiiiins 8-9
17HP & 19 HP ENGINES .................. 10-11
HANDLE ASSEMBLY .....ccooviiiiiiiiiiins 12-13
DECALS ..., 14-15
48" DECKASSEMBLY ...covvvviiiiieieeee 16-17
52" DECKASSEMBLY .....coovvviiiiinn. 18-19
WIRING ASSEMBLY ....oovvviiiiiiiiiiiieinns 20-21
WIRING SCHEMATIC ..o, 22

NOTE: ALL FASTENERS ARE GRADE 5 UNLESS OTHERWISE SPECIFIED.

3

Www.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

POWER UNIT

33

46~ 40

GROUND TO
LEFT REAR
ENGINEBOLT

4

Www.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

POWER UNIT

ITEM PART NO. QTY. DESCRIPTION ITEM PART NO. QTY. DESCRIPTION

1. 539106188 ....1.... FUEL CAP 39 .....539106491 ....2.... MOTOR MOUNT
2. 539105630 ....1.... FUEL TANK 40 .....539990053 ....2.... IT LOCKWASHER, 1/4
3. 539102650 ....1.... FUELFITTING 41 .....539101332 ....8.... HCS 1/2C X 2 3/4
4. 539912222 ....4.... HOSE CLAMP 42 .....539990297 ....2.... COTTER PIN

5. 539932956 ....2.... HOSE 10” 43 .....539102717 ....4.... SET SCR. 5/16 X 5/8
6. 539916325 ....1.... FUELVALVE 44 .....539990550 ....4.... WASHER, 1/2

7. 539101202 ....1.... OIL CAP 45 .....539990517 ....3.... WASHER, 3/8
8. 539990580 ....5.... HCS, 1/4C X 3/4 46 .....539990546 .... 14 .. NUT, 3/8,

9. 539990598 ....4.... WASHER, 1/4 CENTER LOCK

10 .... 539990761 ....6.... NUT, 1/4, 47 .....539990629 ....2.... HCS, 3/8C X 2 1/4
....................................... CENTER LOCK 48 .....539976979 ....2.... NUT, 3/8C, NYLOC
11 .... 539102502 ....4.... STUD 49 .....539990646 ....2.... HCS, 1/2 X 1

12 .... 539990692 ....8.... WASHER, 5/16 50 .....539976934 ....4.... HCS, 5/16C X 3/4
13 .... 539102845 ....4 .... SPRING 51 .....539106492 ....2.... HCS, 3/8C X 2 3/4
14 .... 539105985 ....1.... OILTANK 52 .....539990072 ....4.... HCS, 1/4C X 5/8

15 .... 539990184 ....2.... NUT, 5/16, 53 .....539990052 ....2.... LOCKWASHER, 1/4
....................................... CENTER LOCK 54 .....539105079 ....2.... SET SCREW,

16 .... 539105826 ....2.... HCS,5/16C X7 e 5/16-18 X 5/8

17 .... 539105942 ....1.... BATTERY STRAP 55.....539105647 ....1.... REAR DECK

18 .... 539102436 ....1.... BATTERY, DRY 56 .....539105805 ....2.... TIRE/WHEELASM.
19 ....539990134 ....8.... HCS, 3/8C X 3/4 ... 539105535 ....1.... TIRE

20 .... 539105943 ....1.... BATTERY TRAY ... 539912234 ....1.... VALVE

21 ....539105590 ....1.... TANK SUPPORT ... 539104628 ....1.... RIM

22 .... 539105913 ....2.... PUMPARM 57 .....539102233 ....2.... CLEVISPIN

23 ....539104547 ....1.... BELT SHIELD 58 .....539102234 ....2.... PUSHNUT

24 .... 539108246 ....2 .... PUMP 59 .....539101331 ....16.. NUT, 1/2C, NYLOC
....................................... W/POPPETS 60 .....539101714 ....1.... SOLINOID

25 ... 539101224 ....2 .... SPRING 61 .....539976978 ....3.... NUT, 1/4, NYLOC
26 .... 539101165.....1.... FILTER HEAD 62 .....539102758 ....1.... NEGATIVE CABLE
27 .... 539102606 ....1.... FILTER 63 .....539103306 ....2.... POSITIVE CABLE
28 .... 539105806 ....2.... SPACER 64 .....539102759 ....4.... INSULATOR

29 .... 539106446 ....1.... STRUT SHAFT 65 .....539990717 ....8.... NUT, 5/16C, NYLOC
30 .... 539105641 ....2.... SPACER, FRONT 66 .....539923515 ....2.... SPACER
31....539101177.....2.... KEY, METRIC 67 .....539100145 ....1.... RHSNB, 3/8C X 2
32 ....539102228 ....2.... PULLEY 68 .....539976998 ....3.... ZERK

33 ....539919078 ....1.... IDLER PULLEY 69 .....539990254 ....2.... LOCKWASHER, 1/2
34 ....539101228 ....1.... BELT 70 .....539916159 ....2.... SPRING, PUMP

35 .... 539105577 ....2.... STRUT 71 .....539990622 ....8.... HFCS, 1/2C X 1 1/4
36 .... 539101109.....2.... HUB 72 .....539990582 ....4.... HCS, 3/8C X 1

37 ....539101173.....8.... LUGNUT 73 .....539109867 ....1.... CLAMP

38 .... 539103527 ....2.... HYD. MOTOR 74 .....539108120 ....1.... NUT, 1/4, THIN NYLOC

........ 539103664 ....1.... SEALKIT

Www.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

HYDRAULIC ASSEMBLY

6

Www.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

HYDRAULIC ASSEMBLY

ITEM  PART NO. QTY DESCRIPTION
1. 539101245........ 4. HOSE

2 e 539101243........ 2. 45 DEGREE ELBOW

3 539101239........ 2. STRAIGHT CONNECTOR
4. 539102229........ 1. TEE HOSE

5. 539101242........ 4. 90 DEGREE ELBOW

6 ..o 539101238........ 4. 90 DEGREE ELBOW

8 . 539103316........ 2. STRAIGHT CONNECTOR
9. 539101248........ 1. HOSE

10 ...... 539102230........ 1. TEE HOSE

11 ... 539105985........ 1. OILTANK

12 ... 539101165 ........ 1. FILTER HEAD

13 ... 539102606........ 1. FILTER

14 ... 539108246........ 2. PUMP, 10A W/.031 POPPETS
15 ... 539103527 ........ 2. HYD. MOTOR

.......... 539103664 ........1........ SEALKIT

Www.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

SEMBLY

==

FRAME AS

Www.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

FRAME ASSEMBLY

ITEM PART NO. QTY DESCRIPTION ITEM PART NO. QTY DESCRIPTION
1. 539990546 .......... 5. NUT, 3/8, 32 ... 539107031 .......... 1. BELLCRANK, LEFT
..................................................... CENTER LOCK 33 ....... 539100143 ..........8 .........HCS, 7/16C X 1

2 539102563 .......... 1. LANYARD A ... 539990839 .......... 16........ NUT, 7/16C,

3 539102526 .......... 1. LIFTPIN e, CENTER LOCK

4. 539102515 .......... 1. GRIP 35 ... 539102582 .......... 8 NUT, 7/16C, WHIZ
5. 539105604 .......... 1. LIFT LEVER 36 ... 539102641 .......... 4. LIFT CHAIN

6. 539101050 .......... 1. GRIP 37 ....... 539101175........... 8 e HCS, 7/16C X 11/2
7o 539106532 .......... 1. PIN 38 ... 539106622 .......... 2 FLAT LINKAGE

8 539104523 .......... 1. PIN 39 ... 539990588 .......... 3 HCS, 3/8C X 2
9. 539990761 .......... 3 NUT, 1/4, 40 ....... 539105582 .......... 1. HEIGHT ADJ. PLATE
..................................................... CENTER LOCK 41 ....... 539106595 ..........1 ......... FRAME

10 ....... 539103534 .......... 1. PIN MOUNT 42 ... 539106064 .......... 1. HOOD

n..... 539101058 .......... 1. SPRING 43 ... 539104411 ........... 4. KNOB

12 ... 539105060 .......... 1. CLEVIS PIN a4 539106685 .......... 2 CASTERASSEMBLY,
13 ... 539991043 .......... 6 . BUSHING, 5/8, e COMPLETE
..................................................... MACHINE 45 .......539101331 .......... 1 .........NUT, 1/2C, NYLOC
14 .. 539105069 .......... 1. E-RING, 5/8 46 ....... 539105543 .......... 1. SPACER

15 ... 539101232 .......... 6 . BUSHING, 7/8, a7 ... 539101907 .......... 1. HCS, 1/2C X 51/2
..................................................... FLANGED 48 ....... 539106993 ..........1 ......... TIRE, COMPLETE
16 ....... 539990580 .......... 2 HCS1/4CX3/4 ... 539106995 .......... 1. TIRE

17 ... 539104530 .......... 2 SPACER ... 539106994 .......... 1. RIM

18 ....... 539976989 .......... 1. HAIRPIN,21/2 ... 539912234 .......... 1. VALVE STEM

19 ... 539990591 .......... 2 HCS, 3/8CX41/2 ... 539102484 .......... 2 BEARING, FLANGE
20 ....... 539101802 .......... 3 E-RING, 78 ... 539105307 .......... 1. BEARING, ROLLER,
21 ... 539923787 .......... 1. BUSHING, e 31/4
..................................................... MACHINE cereeeen... 539103300 .......... 1 .........ZERK

22 ... 539990654 .......... 4 ... COTTERPIN, 49 ... 539106588 .......... 1. FORK, CASTER
..................................................... 5/32x11/4 50 ....... 539104763 ..........4 .........U-CLIP

23 ... 539977703 .......... 1. CLEVIS PIN, 51 ... 539101874 .......... 2 LYNCH PIN, 7/16
..................................................... 3/8X11/8 52 .......539923515 ..........1 .........SPACER

24 ... 539107032 .......... 1. BELLCRANK, 53 ....... 539106656 .......... 4. BUSHING, CASTER
..................................................... RIGHT 54 ....... 539100266 ..........1 .........HCS, 1/4C X 1 1/4
25 ... 539990184 .......... 4 ... NUT, 5/16, 5 ... 539106598 .......... 4. SPACER
..................................................... CENTER LOCK 56 ....... 539976998 ..........2 .........ZERK

26 ... 539107030 .......... 1. LIFTARM, FRONT

27 ... 539104808 .......... 4 ... PILLOW BLOCK

28 ... 539104807 .......... 2 REINF. PLATE

29 ....... 539102642 .......... 1. SPRING

30 ....... 539108358 .......... 2 LINK, DECK LIFT

31 ... 539991046 .......... 4 ... HCS, 5/16C X 21/2

9

Www.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

17 HP AND 19 HP ENGINES

10

LARGER DIAMETER HUB
MUST BE FACING UP

PULLEY SIDE DOWN

10

Www.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

17 HP AND 19 HP ENGINES

ITEM  PART NO. QTY DESCRIPTION
1. 539109245........ 1. CLUTCH, 125 FT/LBS

2. 539109703........ 1. SPACER

3. 539106819........ 1. TIE DOWN, CLUTCH

4. 539101995........ 1. KEY, 1/4” SQ. X 1 1/8”

5. 539105610........ 1. PULLEY, PUMP

6. 539990627 ........ 2. HCS, 5/16-18 X 1 1/4

7o 539976935........ 1. HCS, 5/16-18 X 1 1/2

8. 539976937 ........ 1. HCS, 5/16-18 X 2

9. 539923388........ 1. HCS, 7/16-20 X 3

10 ...... 539108120........ 1. NUT, 1/4C, THIN NYLOC

11 ... 539990184 ........ 4. NUT, 5/16C, CENTER LOCK

12 ... 539990247 ........ 1. LOCKWASHER, 7/16

13 ... 539990717 ........ 1. NUT, 5/16, NYLOC

.......... 539110662 ........1........ LOWER HARNESS (NOT SHOWN)

11

Www.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

HANDLE ASSEMBLY

Www.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

ITEM PART NO.

1. 539109808 ....
2. 5391098009 ....
3. 539109811

4. 539109813 ....
5. 539109816 ....
6... 539109822 ....
7. 539102998 ....
8...... 539100147 ....
9. 539109817 ....
10 .... 539109614 ....
11 ... 539109612 ....
12 ... 539104787 ....
13 .... 539109820 ....
14 ... 539109821 ....
15 .... 539100032 ....
16 .... 539110552

17 .... 539109828 ....
18 .... 539109826 ....
19 .... 539110666

20 .... 539102733 ....
21 .... 539102732 ....
22 .... 539101768 ....
23 .... 539108016 ....
24 .... 539101770 ....
25 .... 539103003 ....
26 .... 539101224 ....
27 .... 539977250 ....
28 .... 539101080 ....
29 .... 539102678 ....
30 .... 539976952

31 .... 539105842 ....
32 .... 539102827 ....
33 .... 539109615 ....
34 .... 539109773 ....

QTY.
.. HANDLE

.. BRACE

.. DRIVE LEVER, LEFT
.. DRIVE LEVER,

HANDLE ASSEMBLY

DESCRIPTION

RIGHT

.. TRACKING PLATE

.. BAIL

.. WASHER, FRICTION
.. KNOB, SHIFT

.. ARM, NEUTRAL

.. PLATE, FRICTION

.. ROLLER

.. DECAL, HUSQVARNA
.. LEVER, GROUND

SPEED

.. SHAFT, CROSS
.. BUSHING, NYLON

FLANGED

.. BUSHING, FLANGED
.. OP, RIGHT

.. OP, LEFT

.. DECAL, CONSOLE

.. CONTROL, CHOKE
.. CABLE, THROTTLE
.. SWITCH, CLUTCH

.. HOURMETER

W/FLASH ALERT

.. SWITCH, IGNITION

.. KNOB, ADJUSTMENT
.. SPRING

.. SPRING

.. SWITCH, N.C.

.. PLATE, TAPPED

.. SCREW, #10-24 X 5/8,

MACHINE

.. GRIP

.. SPACER, PULLEY
.. LINKAGE, SHORT
.. LINKAGE, LOWER

ITEM PART NO.

35 .... 539109149 ....
36 .... 539923408 ....
37 .... 539106599 ....
38 .... 539110509

39 .... 539102590 ....
40 .... 539990598 ....
41 .... 539990517 ....
42 .... 539990692 ....
43 .... 539990118

44 .... 539990411

45 .... 539990072 ....
46 .... 539976934 ....
47 .... 539100469 ....
48 .... 539976935 ....
49 .... 539976941 ....
50 .... 539976977 ....
51 .... 539976978 ....
52 .... 539990717 ....
53 .... 539990585 ....
54 .... 539990223 ....
55 .... 539976979 ....
56 .... 539990155 ....
57 .... 539990546 ....
58 .... 539101949 ....
59 .... 539109023 ....
60 .... 539103177 ....1
61 .... 539103178
62 .... 539104812 ....
63 .... 539101721 ....
........ 539110663
........ 539976856

13

Www.mymowerparts.com

QTY.
.. TURNBUCKLE, 3/8
.. SWITCH N.C.

.. DECAL, ETS

.. SPRING, SWITCH

.. BALL END, RIGHT

.. WASHER, 1/4

.. WASHER, 3/8

.. WASHER, 5/16

.. LOCKWASHER, 3/8
.. HCS, #10-24 X 1/2

.. HCS, 1/4-20 X 5/8

.. HCS, 5/16-18 X 3/4

.. HCS, 5/16-18 X 1 1/4
.. HCS, 5/16-18 X 1 1/2
.. HCS, 3/8-16 X 1 1/4

ANNBENENNPFPWONENNRERPRPONMBSENNDDNDDN

DESCRIPTION

.. NUT, #10-24, NYLOC
.. NUT, 1/4-20, NYLOC

.. NUT, 5/16-18, NYLOC
.. NUT, 5/16-18

.. NUT, 5/16-24

.. NUT, 3/8-16, NYLOC

.. NUT, 3/8-24

.. NUT, 3/8-16,

CENTER LOCK

.. E-RING, 1/2”
.. SPACER
.. NUT, IGNITION

SWITCH

.. CAP, IGNITION

SWITCHNUT

.. KEY, PADDED GRIP
.. HCS, 5/16-18 X 2 3/4
.. UPPER HARNESS

(NOT SHOWN)

.. PLASTICTIE

(NOT SHOWN)



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

DECALS

14

Www.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

DECALS

ITEM  PART NO. QTY DESCRIPTION

1. 539105744 ......... 1. DECAL, EURO DANGER, BELT DRIVES
2 ... 539105743........ 2. DECAL, EURO NO STEP

3 539105745........ 1. DECAL, EURO BATTERY WARNING
4. 539104789........ 2. DECAL, SMALL CROWN

5. 539105301........ 1. DECAL, MOBIL

6........ 539105803........ 1. DECAL, CROWN

T 539200732........ 1. DECAL, HUSQVARNA

8 ... 539105629........ 1. DECAL, CUT HEIGHT

9. 539105071........ 1. DECAL, NASCAR

10 ...... 539913010........ 1. DECAL, CPSC

11 ... 539105746........ 1. DECAL, EURO SEVERING

12 ... 539101881........ 1. DECAL, PROP 65

13 ... 539110658 ........ 1. DECAL, WHF4817

.......... 539110659 ........1........ DECAL, WHF5219

15

Www.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

48"DECK

———THIS SUPPORT WASHER
~6  GOESUNDER THE DECK

HUBSARE TO BE FACING

DOWN ON PULLEYS
TORQUE TO

45 FT/LBS
3 PLACES

BELT ROUTING

ELECTRIC CLUTCH
N ON THE ENGINE

j——TORQUE TO 90 FT/LBS
23 3 PLACES

16

Www.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

48"DECK

ITEM PART NO. QTY DESCRIPTION

1. 539106504 ........ 3. HEAVY WASHER

2 ... 539108766......... 3. HCS 7/16-20 X 1 1/2, SPECIAL
3. 539100340........ 3. BLADE 16 1/4”

4. 539101331........ 1. NUT, 1/2-13, NYLOC

5. 539991043........ 3. BUSHING, MACHINE

6........ 539102243 ......... 1. SUPPORT WASHER

7. 539102643........ 2. ANTI-SCALP ROLLER

8........ 539102698......... 2. BUSHING

9. 539102754 ........ 2. HCS, 3/8-16 X 3 1/2

10 ...... 539103230........ 1. IDLERARM

11 ... 539103256........ 1. SPRING

12 ... 539103257 ........ 2. IDLER PULLEY

13 ... 539103258........ 1. IDLER PULLEY (TALL)
14 ... 539107276........ 3. PULLEY

15 ... 539103295........ 2. IDLER BUSHING

16 ...... 539108763........ 3. SPINDLE ASSEMBLY (COMPLETE)
17 ... 539108754 ........ 2. SHAFT SEAL

18 ...... 539108758......... 2. SPACER

19 ... 539108760........ 1. SPINDLE

20 ... 539108449........ 1. DUST CAP, BOTTOM

21 ... 539108450........ 1. DUST CAP, TOP

22 ... 539977326........ 1. GREASE POPET

23 ... 539103299........ 3. HCS, 5/8-18 X 1 1/4

24 ... 539103427 ........ 1. PIVOT BUSHING

25 ... 539109243 ........ 1. BELT, 48"

26 ...... 539103433........ 1. HCS, 1/2-13 X 3 1/4

27 ... 539104546........ 1. DEFLECTOR CHUTE

28 ... 539108902........ 1. SHIELD, RIGHT

29 ... 539990637 ........ 2. HCS, 3/8-16 X 2 1/2

30 ...... 539106576........ 1. DECK W/DECALS

31 ... 539976998......... 1. ZERK

32 ... 539990184 ........ 20...... NUT, 5/16 CENTER LOCK
33 ...... 539990209........ 14 ... HCS, 5/16-18 X 1

34 ... 539976934 ........ 2. HCS, 5/16-18 X 3/4

35 ... 539990517 ........ 9....... WASHER, 3/8

36 ...... 539990546 ........ 8. NUT, 3/8-16, CENTER LOCK
37 ... 539990550........ 1. WASHER, 1/2

38 ...... 539990582........ 1. HCS 3/8-16 X 1, SERR. HD.
39 ... 539990692........ 6...... WASHER, 5/16

40 ...... 539990333........ 3. LOCKWASHER, 5/8

41 ... 539105448......... 1. BAFFLE, MAIN

42 ...... 539990799........ 4. RHSNB 5/16-18 X 5/8

43 ...... 539105444 ........ 1. BAFFLE, CENTER

44 ...... 539108904 ........ 1. SHIELD, LEFT

45 ... 539990247 ........ 3. LOCKWASHER, 7/16

17

Www.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

52"DECK

“" THIS SUPPORT WASHER
24 GOES UNDER THE DECK

45 FT/LBS
3 PLACES

BELT ROUTING

ELECTRIC CLUTCH
1 ONTHEENGINE

SPRING
IDLER ARM

TORQUE TO 90 FT/LBS
3 PLACES

18

Www.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

52"DECK

ITEM  PART NO. QTY DESCRIPTION

1. 539106504-........ 3 HEAVY WASHER

2 539108766........ 3 HCS 7/16-20 X 1 1/2, SPECIAL
3 539100341........ 3 BLADE 18"

4. 539101331........ 1. NUT, 1/2-13, NYLOC

S 539991043........ 3 BUSHING, MACHINE

6. 539102243........ 1. SUPPORT WASHER

T 539102643........ 2. ANTI-SCALP ROLLER

8 . 539102698........ 2. BUSHING

9. 539102754........ 2. HCS, 3/8-16 X 3 1/2

10 ...... 539103230........ 1. IDLERARM

11 ... 539105192........ 1. SPRING

12 ... 539103257 ........ 2. IDLER PULLEY

13 ... 539103258........ 1. IDLER PULLEY (TALL)
14 ... 539107277 ........ 3 PULLEY

15 ... 539103295........ 2. IDLER BUSHING

16 ...... 539108763........ 3 SPINDLE, COMPLETE
17 ... 539108754........ 2. SHAFT SEAL

18 ...... 539108758........ 2. SPACER

19 ... 539108760........ 1. SPINDLE

20 ...... 539108449........ 1. DUST CAP, BOTTOM
21 ... 539108450........ 1. DUST CAP, TOP

22 ... 539977326........ 1. GREASE POPET

23 ... 539103299........ 3 HCS, 5/8-18 X 1 1/4

24 ... 539103427 ........ 1. PIVOT BUSHING

25 ... 539109242........ 1. BELT

26 ...... 539103433........ 1. HCS, 1/2-13 X3 1/4

27 ... 539107312........ 1. DEFLECTOR CHUTE
28 ...... 539108908........ 1. SHIELD, RIGHT

29 ...... 539990637 ........ 2. HCS, 3/8-16 X 2 1/2

30 ...... 539106582........ 1. DECK W/DECALS
31...... 539976998........ 1. ZERK

32 ... 539990184........ 19..... NUT, 5/16-18, CENTER LOCK
33 ... 539990209........ 14 ... HCS, 5/16-18 X 1

34 ... 539976934 ........ 2. HCS, 5/16-18 X 3/4

35 ... 539990517 ........ 5. WASHER 3/8 FLAT

36 ...... 539990546......... 5. NUT, 3/8-16 CENTER LOCK
37 ...... 539990550........ 1. WASHER, 1/2

38 ...... 539990582........ 1. HCS, 3/8-16 X 1, SERR. HD.
39 ... 539108910........ 1. SHIELD, LEFT

40 ...... 539104411 ........ 6. KNOB

41 ... 539104763........ 6. U-CLIP

42 ... 539990333........ 3 LOCKWASHER, 5/8
43 ... 539105457 ........ 1. BAFFLE, MAIN

44 ... 539990799........ 3 RHSNB, 5/16-18 X 5/8
45 ... 539105453........ 1. BAFFLE, CENTER

46 ...... 539990692........ 5. WASHER, 5/16

a7 ... 539990247 ........ 3 LOCKWASHER, 7/16

19

Www.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

WIRING ASSEMBLY

OPERATOR

! i 7
PRESENCE J %I ‘

TONEUTRAL 2 24
SWITCH E/

TO GROUND TO
STARTER LEFT REAR
ENGINEBOLT

OPERATOR
PRESENCE

20

Www.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

WIRING ASSEMBLY

ITEM PART NO. QTY DESCRIPTION
1. 539110663 ........ 1. UPPER HARNESS

2 ... 539101768........ 1. CLUTCH SWITCH
3. 539102086........ 1. FUSE 20 AMP

4. 539101771........ 1. FUSE 7.5 AMP
5. 539923408........ 2. SWITCH N. C.
6....... 539101770........ 1. IGNITION SWITCH
.......... 539103177........1........ NUT, SWITCH
T 539102463........ 1. BATTERY

8........ 539102758........ 1. NEG. CABLE

9. 539976952 ........ 6. SCREW #10-24

10 ...... 539102678........ 3. TAPPED PLATE

11 ... 539976978........ 2. NUT 1/4

12 ... 539990372........ 2. NUT 1/4 LOCK

13 ... 539990072........ 2. HCS 1/4 X .625

14 ... 539102757 ........ 1. POS. CABLE

15 ... 539101714 ........ 1. SOLINOID

16 ...... 539103306........ 1. POS. CABLE LONG
17 ... 539976934 ........ 2. HCS 5/16 X .750

18 ...... 539102759........ 1. INSULATOR

19 ... 539990184 ........ 2. NUT 5/16 CTR. LOCK
20 ... 539108120........ 1. NUT 1/4 THIN NYLOC
21 ... 539104812........ 1. KEY

22 ... 539103178........ 1. COVER

23 ... 539110662 ........ 1. LOWER HARNESSS
24 ... 539108016......... 1. HOUR METER

25 ... 539101080........ 1. 2 POLE SWITCH

21

Www.mymowerparts.com



W02 'S1ed o MOWAW MMM

&

REGULATOR

CLUTCH
CONNECTOR

Al

KILL
:
FUEL SOLENOID =
> =
!
S —
0 5
g &
1 T
AELLe = w0
welwiwly,
R e oty 110662 LOWER HARNESS
DIODE
BLUE
BLACK

VIOLET——

WHITE—

N
N
ELECTRIC CLUTCH SWITCH IGNITION SWITCH
T2 sTa e s TERM. SML G B A
HOUR METER OFF NC. NEUTRAL LOCK BAIL SWITCH ~ RIGHT OP SWITCH O |5]1]2]3]4
- 101080 923408 N.C. OFF o
(2] G O N.O. | 12
oN | el |eldol R |3|2]1]4 RUN ©
‘ NEUTRAL |press NO Free | |99 START O
LEFT OP SWITCH 1 i TRAVEL z T ‘
o [a)
923408 N.C. PO 35| & |¢ FREE | [0 |Ne 3z 2 ‘ IR CLUTCH  IGNITION (¢
g ¢ 3 F ‘ g| 8.7 | & 7.5 AMP FUSE 20, AMP F
! 112 z > & o 5 o d3&8 @l 2 G| 2
FRee | OO < |y <38 E ETg )8
3 m | z I oo oo
w = w 2
o al U E ‘ \ e —
i
z g A g g 8 p
z g 3 Fiy 4 ® 2
\> 02% a
REEN RED ‘ T E RED
SROWN
VIOLET —
WHITE-
BLUE
] GREY
LWHITE
110663 UPPER HARNESS
RED

IILVINIHOS DNIHIM

£861-T95-909 10 £296-8/9-909 /2D Sked eueAbsnH 1o



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

23

Www.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

(HjHusqvarna

Www.mymowerparts.com



	Power Unit
	Parts List

	Hydraulic
	Parts List

	Frame
	Parts List

	Engine (17HP/ 19HP)
	Parts List

	Handle
	Parts List

	Decals
	Parts List

	48" Deck
	Parts List

	52" Deck
	Parts List

	Wiring
	Parts List

	Wiring Schematic

